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ITEM 12 ITEM 13 ITEM 19 PARTS LIST
LINE | parT NO PART NO PART NO GASKET MATERIAL K L ) TEM | PART NO ] QT DESCRIPTION
01 | 089-73849-12 089-70826-13 | 0BO-72958-24 GARLOCK 900 P P— [ VAVE, BALL £ FLAVGED, G5 W7SS TR WY SO | K
JAMESBURY, 4", AZFRC-22HB-TTSJ/ SW927
: 2| 063-71092 8 | NUT, HEAVY_HEX, 3/4—10 UNC-2B, A194-2H
3 T oa0-73401-17 1| SEALANT, THREADLOCKING, RED No 271
4 |o64-73302 1| SEAL, SURE_LOCK, 3/6" WDE X 8 1/7 LG —
5 |083-70910 4 | BOLT, HEX_HD, 5/8 - 11 UNC=2A X 1 3/4" LG, A193-87
6 |083-71220 4| WASHER, SPRING LOCK, REG, 0635 D X 1.079' 0D X 0.205 THK
7| 8-28594 1| EXTENSION ASSEMBLY, VALVE HANDLE, BOTTOM GUTLET
8 [B-22501 1| BOTIOM VALVE_ADAPTOR ASSEMBLY J
JACKET (REF) 9 |063-76873 8 | STUD, TBE, 3/4—10 UNC X 3 3/8 LG, A193-B7
10| 063-70787 B | WIGHER, SPRING LOCK, XIR DUTY, 0763 10 X 1.361" 0D X 0247 THK
11| 8-28650 1| CAP & PLUG ASSEMBLY, & MI OR DI CAP W/3' NPT PLUG
12| SEE UNE CHART | 1 | GASKET, 5 ID X 8 3/8 0D X 1/8 THK —
13| SEE UNE CHART | 1 | GASKET, 7 1/7' 1D X 8 1/7 0D X 1/8" THK
14| 8-28630-01 1| BRACKET ASSEMBLY, SUPPORT, VALVE RANDLE
15| 063-75740 1| PIN ASSEMBLY, LOCKING, 3/8 DI (A-17312) |
16 | A-113045 1| SUPPORT_BRACKET, VALVE_HANDLE, SKID
17| 057-72780 1| PIN, COTTER, 1/4° DA X 3
18| B-122034 2| PIPE_BEND, 90, 7 SCH 80 TGE
C <——-| 19 | SEE LNE CHART | 1 | GASKET, 3 1/4' D X 5 1/4 0D X 1/8° THK __
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1. FASTENERS MUST WEET ALL REQUREMENTS OF THE
® SPECIFICATION AND MUST BE PROPERLY WARKED WITH WATERIAL
/‘ GRADE AND THE MANUFACTLRERS REGISTERED SYMBOL. MUST B_|KFC[11-28-95] ADDED NOTE 2 REV DESCRIPTION OF MEM 11 C
! COMPLY WITH PUBLIC LAW 101-502. A_[KFC[11-12-93| ITEM 0 WAS 063-70986 TFL STUD W
"A"_END B END 2. FEMALE COMPONENT OF THREADED FASTENERS MUST BE FULLY REVL BY | DALE REVEION i
== ENGAGED AND NO THREADS MAY BE VISIBLE IN THE FEMALE PART. AAR._ APPLICATION NC.
NYLON INSERT ON LOCKNUTS MUST BE FULLY PENETRATED BY THE FILE: -
L SHEAR PLANE THRU (4) 5/8" BOLTS WALE THREADED PART. ~~
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